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LIS308BACPC SY6 APIIDAF HifE: 11.1V M B, 3280 mAh 36. 4Wh R

. Chinese | . 282. 2%162. 4%7. 76
B2t T« 282 2+162 447, T6om

Name of Goods *x BATTERY PACK

English

#4215 Consignor REHTF (B4 HRAH

& F ¥ 45 Manufacturer | REHTF (585 HRAF

WEF ik, #2545 EES S (Bl BERIY (288)
Insepection Methods and | TATA Dangerous Goods Regulations (IATA DGR) (52nd)

Procedures

*—?%5’,‘/@4—5"&% %@E%ﬂ\%’ 5’[39%

Appearance & Odor

black plastics cement shell, odorless

; L SRR (Hazards identification)
A T
N
S None.
P %
6] — . .
R 2. ZIBIE B TATA DGR7A f128 T (Suggestion according to TATA DGR)
T
-3 RECSENAT)P ST
I\IJ The substance is not restricted to TATA DGR according to packing instruction
E 965 General Requirements and Section II.
O L=
R
M
'?3 = 3. WARE R (Packaging requirements) p .
| % ,{ 7 e S
0 RES SR LIPS SO 25 N\
N The goods are packaged according to the packagin quitement of o‘f»ﬁ‘f/’fﬁa%r
goods. /L"N«; - %%E
K2 A 201145094 130 % 20114009/ 13 5 R HM: 20114809 13
R AT 75 el CLEEH: N 1 e A A 2 R A TATAY ’R*ﬂ@@’@%m%@g#
The sample is a rechargeable 1ithium battery. The package is labelled wi4 lithium a@ﬁ%
handling label. The package is accompanied with a document that meet the ’ ruction of
. IATA DGR,
Hix
Comment
Pt 4 v TR L2 EX oS @ ik
Approver: <] 'W Checker: i Appraiser: n
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Name of Test ltems
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Test Result

R BEAR

Altitude simulation
(38.3 test 1)

%ﬁ%ﬁ%\%M§\%#%\%Mﬁ\%M%U&Ekomﬁﬁﬁﬁﬁﬁﬁk$ﬁ%2%
1990%. AT EIRhETE R,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire
and the open circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The test result
conforms to the requirements of standard

IR
Thermal test
(38.3 test 2)

%ﬁ%ﬁ%»%%ﬁ\%W%\%%%\%m%uﬂﬁkomﬁﬁﬁﬁ%%Ek$ﬁ%ZW
H990%. I FFEFRAEEE R,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire
and the open circuit voltage of each test cell or battery after testing is not less

Wz
Vibration
(38.3 test 3)

%ﬁ%ﬁ%\%M§\%#ﬁ\%%%\%m%u&ﬂkowﬁﬁmﬁ%%Ek$ﬁ%Z%
H990%. RIS FREEK,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire
and the open circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The test result
conforms to the requirements of standard.

Vi
Shock
(38.3 test 4)

TRBEHIR . MR THS. Tk, PR IEIIY TP R TS 09 38 R KRB 2 i
990%. RIGTFAFRUEE S,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire
and the open circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The test result
conforms to the requirements of standard

SN
External short
circuit
(38.3 test 5)

LERI6h A R TR E<170°C, TR fh. TR KIS . RIS A AT R,

The external temperature does not exceed 170°C, no disassembly, no rupture and no
fire within six hours of this test. The test result conforms to the requirements of
standard

il 38

Impact
(38.3 test 6)

FENRR 96 P R TR <170°C, T RAIG . RS A bieEk.
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard.

7E

Overcharge
(38.3 test 7)

FEPUBLA 7R I 18] 9 Te MR K RIGFFEIRHEESR,
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard

) )

Forced discharge
(38.3 test 8)

He
Other

%%ﬁ%MK%%@@EEH%&%%WW@%$%%E¥@%%@%Woﬁ%ﬁ&ﬁ%u%mﬁ%o
The Sample of the battery or cell is packed in inner packagings that completely enclose the
battery or cell. The sample is packed in strong outer packing. The sample is protected so as
to prevent short circuits.
WW&@%#%%%%LZ&&%W%,ﬁm%%%m&ﬁMﬁ,&ﬁ?é%ﬁﬁ%%%%ﬁ%&%&ﬁﬁ
%mﬁ%ﬁﬂwﬂ§#EE§$EﬂmMﬂ%E%

The tested package is capable of withstanding a 1.2m drop test in any orientation without
damage to cells or batteries contained therein, without shifting of the contents so as to
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